Page 1 of 75

.,
",

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Air Cleaner

N\ ‘ “‘

i B { ﬂnf
...._ \
IH“J J _ﬂ r-rma— -

‘ _,...

H_t _zﬁ v

!

:u‘\\

P .nv_nl

ra&wq_u ‘\“w @
...mmmm“““‘
vy




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up Page 2 of 75
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-272490 1 S Element, Foam
11 BS-807797 1 S  Shield Assembly
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  777D02391 1 Label, V-Twin Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 75

2165 Tractor S/N 326,006 & Up

Battery, Electrical Components And Switches

P
)

No? A
® — su,
ﬁﬂMHHHHH\lllI.._LU _\‘ _ m
(@ /”/ / \“ \““
RN/
ﬂ/// WA &“v\\ \
/.:l/th“ \N
44
\ \m ‘\
(® / 4
o \Y/ d ==,
E® N\ L\ o=
T / A G \ \P”

\nW/.
&)

R

L ,m TN

fmwv Qm\v Cu/v \kuﬂ
‘SN
(&) o

?
e

_u\\

-
=g
50 a
Lol
a7

: o
l\,ilv At)L.
FTRI N%

o

n. \\ i ,

w -

o Ny \ /

DN Qo \m
N/ ° ,mm\ )
/J .)._

o LR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Battery, Electrical Components And Switches

Page 4 of 75

Ref#  Part Number Qty S/P/F  Description
1 629-3021 1 S  Wire Harness, Main S/N F309G and prior
629-3067 1 S  Wire Harness, Main S/N G019G and after
725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S  Tie, Pushmount
726-3055 9 Clip, Cable
2 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50
3 710-0751 3 /P Screw, Hex Cap, 1/4-20 x .625 GR5
4  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
5 712-0271 3 /P Nut, Hex Sems, 1/4-20
6 712-0349 1 /P Nut, Hex, #10-32
7  712-3010 2 S Nut, Hex, 5/16-18 GR5
8 721-0342 1 S  Gasket, Silicone
9  723-0445 1 S  Strap, Battery Retainer [S/N 359001 and
Above - used with 725-1707B battery (Incl.
Ref. 30)]
10 723-3064 1 Strap, Battery Retainer [S/N 359000 and
Below - used with 753-0608 battery (Incl. Ref.
30)]
11 725-0340 1 Cover, Terminal Black
12 725-1346 1 S Nut, Ignition Switch
13 725-1347 1 /P Cap, Ignition Switch
14  725-1365 2 S  Bulb, Indicator
15 725-1381 2 S  Fuse, 20 Amp
16  725-1648 1 S Relay
17  725-3001 1 S  Solenoid, Starter
18  725-3007A 1 /P Cover, Terminal Red
19  725-3147 1 Lug, Quick Connect
20  725-3159 1 S  Hour Meter
21  725-3163 1 S  Switch, Ignition
22  725-3164A 1 S  Switch, Interlock (Brake)
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
24  725-3233 1 S  Switch, PTO
25  725-3234 1 S  Switch, Seat
26  725-3237 3 Cover, Terminal Red
27  725-3251 1 S  Module, Voltage Sensor
28  729-0207 2 Holder, Fuse (S/N 359000 and Below)
729-0357 2 Holder, Fuse w/Mounting Clip (S/N 359001
and Above)
29  729-0209 2 Clip, Fuse Holder Mounting (S/N 359000 and
Below)
30 732-0696 1 Hook, Wire Rectangular
31 736-0607 2 /P Washer, Lock, 5/16
32 736-0148 1 /P Washer, External Lock, 3/8
33  753-0608 1 /P Battery (S/N 359,000 and below)
725-1707B 1 S  Battery (S/N 359,001 thru 389,000) (S/N
016G thru KO37G)
725-1707C 1 S  Battery (S/N K037G thru 1018G)
725-1706 1 S Battery (S/N1018G to present)
34  759-3476A 1 S  Key,lgnition (Set of 2)
35 759-3689 1 S Diode Assembly w/Lead
36 759-3693  WWW.MATIOVEE! B,



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Battery, Electrical Components And Switches

Page 5 of 75

Ref#  Part Number Qty S/P/F  Description
37  759-3749 1 /P Battery Cable Hardware (Set of 2) (S/N
359000 and Below)

710-3015 2 /P Screw (S/N 359001 & Above)
712-0271 2 /P Sems Nut (S/N 359001 & Above)

38  759-3750 6 Cap, Battery (Used w/753-0608 Battery)
725-0691 6 Cap, Batt. (Used w/725-1707B Battery)

39  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 75

2165 Tractor S/N 326,006 & Up

Blower Housings

{

o~

L

)

e —

lll

\\;\w‘u.

A

©,

\A\l:
E WYy N Jm
", \wﬁlll\l‘M _r ” )n\;’/ .—"_mvv
>IN N\
s ‘v | A“ Q ,,/ /””/ Jﬂ“i
Sy S VAN
" !/ R.--- ~ N nn_.v AN
f /o) dP\Y H
\\ /S ~ AN\ Ar\...
4 @ ,,LC ,, AW,
}.\ ~ YA

2 J
Ny 9 AN
Y AN §

A
)

iy

WWW.mymowerparts.com

L 1 \\... ‘_vn_....l.....ihﬂ“/v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up Page 7 of 75
Blower Housings
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 21 S  Screw, Sems
2 BS-805025 1 S  Screw, Sems
3 BS-808099 1 Cover (Cylinder #1)
4 BS-808100 1 Cover (Cylinder #2)
5 BS-805260 2 S  Screw, Sems
6 BS-807663 1 S Plate, Back
7 BS-805009 2 S  Screw, Sems
8 BS-805505 1 Shield
9 BS-805449 2 Washer, Lock
10 BS-805841 1 S  Cover, Carburator
11 BS-807898 1 S  Housing, Blower
12 BS-807898 1 S  Cover, Valley Extension
13 BS-805383 1 S Nut, Hex
14  BS-805448 2 S  Screw, Mtg
15 BS-92791 1 S  Washer, Lock, Internal Tooth
16 712-0142 1 /P Nut, Hex
17 BS-93722 1 S  Terminal, Ground
18 BS-805641 2 S  Grommet, Cable
19 BS-398525 1 S Insulator Assy,

WWW.mymowerparts.com



Page 8 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Brake And Control Pedals Serial Number 359,000 And Below

2165 Tractor S/N 326,006 & Up

@

h \\\\ - \hﬂ‘
) & ||||| nn\nmmwn
A M\ H\H“H-.I = L\ "~

™ &
) A%
\h/ Am\,
— \
(&)

/ \ _/mqv
'\l\\\\l e AII\\\‘
-
¥ Loy
) < X
» Y
. ¥ 4 A,
Ny < - ! N
(o)1 _lm T / \
@Y E 25 /N
) j < . .
um// .ﬁu/mmx wm”
A /”mw\v Illl MWV. _H- u"
Al ﬂl!: \\ \_ u
\HHUﬂﬂU.// Yo .wkv e / ) r//I
(&) NN G P py
ﬁf---... 7 oo 1)
s ) \nu
mm“mw..\k..m . 4m_, 3

_ M,wm__.

N \ .._WA\ Afevw ,_.w ‘\
A c \v uﬂwwlv,. V '”A..A

Weo NS

\

N/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 9 of 75

Brake And Control Pedals Serial Number 359,000 And Below

Ref#  Part Number Qty S/P/F  Description

1 603-0321 1 Shaft Assy, Brake

2 603-0322 1 Shaft Assy, Forward/Reverse

3  618-3060 1 S Plate, Brake

4 703-2191 1 Arm, Brake

5 703-2570-0498 1 S Pedal, Forward

6  703-2573-0498 1 S  Pedal, Brake

7  703-2582 1 S  Actuator, Reverse Switch

8 703-2804 2 Plate, Bearing Mounting

9  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
10 710-0623 2 /P Screw, Hex Wash Tap, 3/8-16 x .75 Lg
11  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.5
12 710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
14  711-0415 1 S Pin, Clevis, 3/8 0D x 1.62 Lg
15 711-0736 1 /P Ferrule, Adjustment
16 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
17 712-0271 1 /P Nut, Hex Sems, 1/4-20
18  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
19 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
20 714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12
21  714-0145 4 S  Pin, Internal Cotter, 3/8 Dia x 1.625
22  731-3165 1 S  Lever, Park Brake
23  731-3167 1 S Pad, Reverse Pedal
24  732-0152 1 Spring, Compression
25  732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
26  732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
27  732-0756A 1 S  Spring, Torsion
28  732-3077 1 Spring, Brake
29  732-3099 1 Spring, Compression, .5 OD x 2.23
30 732-3117 1 Actuator, Neutral Switch
31 735-3048 1 Pad, Forward Pedal
32  735-3049 1 S  Pad, Brake Pedal
33  736-0185 1 S  Washer, Flat, .406 x .75 x .063
34  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
35 741-3065 4 S  Bearing, Hex Flange Split
36 747-3216 1 Rod, Brake
37 747-3219 1 Rod, Park Brake Engagement
38 761-3019 1 Drum, Brake
39 761-3020 1 S  Shoe, Brake
40  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



Page 10 of 75

3 v _ A\ wax\

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Brake And Control Pedals Serial Number 359,001 And Above

2165 Tractor S/N 326,006 & Up

| SN

I

DY,

S
{

‘\\ ,Vr
b 7
N\ w '
/xwmx wmmwmm

g ~ \w 7 \:vm.t
,,k %\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 11 of 75

Brake And Control Pedals Serial Number 359,001 And Above

Ref#  Part Number Qty S/P/F  Description

1 603-0321A Shaft Assy, Brake

2 603-0412 1 Pedal Assy, Reverse

3 603-0413 1 Shaft Assy, Forward/Reverse (Mfg Date 1308

and Before)
603-0697 1 Shaft Assy, Forward/Reverse (Mfg Date JO18
and After)

4 603-0419 1 Cam Assy, Control

5 603-0421 1 S Plate Assy, Disengagement

6  703-2570A-0498 1 S Pedal, Forward

7  703-2573A-0498 1 S Pedal, Brake

8 703-2804 2 Plate, Bearing Mounting

9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11 703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wshr Tap 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wshr Tap 3/8-16 x .75
18  710-0642 6 /P Screw, Hex Wshr Tap 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21 710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38 Lg
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Int Cotter, 5/16 Diax 1.12 Lg
31 714-0145 6 S  Pin, Int Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring Extension .38 OD x 2.1
37  732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-0824 1 S  Spring, Ext, .437 OD x 1.32
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S Shoulder Bolt, .50 OD x .840
48  741-3065A 4 Bearing, Hex Flange Split
49  741-3073

WWW. mymov?erﬁmg Ctoppy 375 %58 %25



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 12 of 75

Brake And Control Pedals Serial Number 359,001 And Above

Ref#  Part Number Qty S/P/F  Description
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51 747-3216 1 Rod, Brake
52  747-3219 1 Rod, Parking Brake
53  747-3299 1 Rod, Connecting (Mfg Date EO67 and Before;
Replace by Ordering 759-3935)
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56  618-3060 1 S  Plate, Brake
57 703-2191 1 Arm, Brake
58 710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341 1 S Rod, Rear Connecting (Mfg Date EQ77 to
1308)
747-3341A 1 /P Rod, Rear Connecting (Mfg Date J018 and
After)
65  747-3344 1 S  Rod, Front Connecting (Mfg Date EO077 to
J018; Replace by Ordering 759-3935)
747-3383 1 /P Rod, Front Connecting (Mfg Date JO18 and
After)
759-3935 1 /P Rod, Kit Connecting (Replaces 747-3344 or
747-3299)
759-3935 1 /P ROD KIT-CONNECTING

WWW.mymowerparts.com



Page 13 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Bulkhead, Dash Panel And Engine Controls

2165 Tractor S/N 326,006 & Up

P
Y
7\
A
=
7 \\\\
4 52
wmm““\\ o
4 @
eoon J )
= N
s H \\!/
AN _/ dy\‘,
//"ﬂ)ﬁ fm
RN
N ~
N

2

I " e
" g

]
/

e
., ™
-

N \H/
1L ()
= ()~
PN

_, SN i TIJHV

m
/_, A\_Mul. A\mﬂ_/v Af.l \v \

LS N ke

/ H/ H/ A \\ \.\ \\XN“H\NMA\/\A '

—

£ X .
4 Y “n A e NN /
LS EA N
| | =o s S b IMu B Ai v_ \9 \ s ,/ "\

TR S SN \
I = T

AN A%%AYI|II

AG‘V V L‘ e

"y et e o

ey

\\\\i\
L
(™) (@)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Bulkhead, Dash Panel And Engine Controls

Page 14 of 75

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562B 1 Bulkhead, Lower (Mfg Date Prior to HO17)
2 703-3108 1 S  Bulkhead, Lower (Mfg Date HO17 and After)
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625 GR5
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Truss Hd, #8-32 x.38
6 712-0142 1 /P Nut, #8-32
7 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
8 720-3024 1 S  Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137 1 S  Panel Dash
12 777-1703 1 S  Graphic, Ignition Switch (S/N 359000 and
Below)
12 731-3137A 1 /P Panel, Dash
12 777120306 1 Graphic, Ignition Switch (S/N 359001 and
Above)
13 731-3161 1 S  Knob, Throttle
14  731-3166 1 Boot, Intake
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16 746-3035 1 /P Control, Throttle 22 LG x .70 EXT
16  746-3049 1 S  Control, Throttle 28.75 LG x .70 EXT
17  746-3051 1 S  Control, Choke 30.5 LG x 7.0 EXT
17  746-3052 1 Control, Choke 24.5 LG x 2.0 EXT
18 747-3226 1 Rod, RH Mounting
19  747-3227 1 Rod, LH Mounting
20 777120312 1 Label, Dash
21  710-0136 1 /P Screw, Hex Cap,1/4-20 x 1.75 GR5 (Mfg Date
HO17 and After)
22  736-0342 1 Washer, Flat, .283 x .75 x .030 (Mfg Date
HO17 and After)
23  731-3232 1 Roller, Hood Latch (Mfg Date H017 and After)
24 712-0271 1 /P Nut, Hex Sems, 1/4-20 (Mfg Date HO17 and

After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 75

2165 Tractor S/N 326,006 & Up

Carburetor

L1 Ll L Ll L]

‘1 .\\\Ju
/ Y
,.“‘u\
/
o .A.............
@, \&
....w...._ . ..m “u" v - Nt
ll\ ‘m
numn‘ —~ _

}

ny ) ‘
“w "“ \
QN / \}
»'W ,..A ) \\
OIS
W/ \ AU,
m.,p‘ 4 ,,M,, ,_,..m_m__.‘vcm.__.

y

,./

-y 5 .....“. a
= r,M,‘. “_h_,u.

o

‘.Jl

~ v

L

@l

,

S ““.,,....4

»)

A

\..\./.
- ’

III

.___mm.__n_

> -,
— -
" ll \\ !

“v.._.-...._.A .”w ) \ \\ _

- /
,........l.__\

-y

v., ._“....

‘
&)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 16 of 75

Carburetor
Ref#  Part Number Qty S/P/F  Description
1 BS-808251 1 S  Carburetor Assembly
2 BS-807919 1 Body, Upper Carb. (Incl. 3,5, 9, 16)
3 BS-805538 3 Screw, Valve Mounting
4 BS-808177 1 Screw, Throttle Adjustment
5 BS-805541 1 S  Gasket, Intake Elbow (Incl. in carb. overhaul
kit BS-808273)
6 BS-805546 1 S  Float Assembly
7  BS-805545 1 Pin, Float Hinge (Incl. in carb. overhaul kit
BS-808273)
8 BS-805547 1 S  Valve, Fuel Inlet (Incl. in carb. overhaul kit
BS-808273)
9 BS-805539 1 Valve, Choke
10 BS-805853 1 S Jet, Main
11 BS-808293 1 S  Valve, Idle Adjusting Needle
12 BS-805540 4 S  Screw, Upper Body Mounting
13  BS-805559 1 S  Plug, Welch
14  BS-805554 1 Valve Throttle
15 BS-807720 1 Shaft, Throttle (Incl. 18 & 20)
16 BS-807722 1 Shaft, Choke (Incl. 19 & 20)
17 BS-805553 1 S  Jet, Slow Speed (Incl. in carb. overhaul kit
BS-808273)
18 BS-805557 1 Collar, Throttle (Incl. in carb. overhaul kit
BS-808273)
19 BS-805543 1 Collar, Choke (Incl. in carb. overhaul kit
BS-808273)
20 BS-805544 2 Seal, Shaft
21 BS-805700 1 S  Gasket, Carburetor Mounting (Incl. in carb.
overhaul kit BS-808273 & gasket set
BS-807989)
22 BS-805549 1 O-Ring (Incl. in carb. overhaul kit BS-808273)
23 BS-807723 1 Plug, Jet
24  BS-805862 1 S  Cap, Limiter (Incl. in carb. overhaul kit
BS-808273)
BS-808273 1 S  Kit, Overhaul
BS-807989 1 S  Set, Gasket

WWW.mymowerparts.com



Page 17 of 75

A

)
" e’
_ u_ r?_

d u o
. &
’,,_., .w_mmw.\ d Lﬁ N
w“umm Ammm\v
_m mt \ .\u w
7 <
\Q X &
A{ﬂ\\l —II )(r
O M L
Y, v
\ /.
\
\ O\
H.//N// | \ i‘\ -
Afh_v // / va u
~ OO A
% ? @)

@ m” pel @

Nmr% N
WVAA%WM. Mwm
2
/2

\\ ”” A V.
oo =58

u uw..,._u\\ g m\ H\--,m\._,..,-xg_m Mwwmmmmmwm wmum
1 N W & gl =
xh/v ( w“ ) AS_/. “/L Riad Amx\ w /4 Ammv_

P~ ;s v
Al\ J ) \\ \ \\. ﬂ/VY \ \ o
SR g 4 5 N2
e .*--J / %«9 S

o7

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Drive Line




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 18 of 75

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assy, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2  618-3085A 1 S  Transmission Assembly, Hydro (For
Components See "Transmission” ill. and parts
list.)
3 618-3088 1 Pinion Assy, Input
4 618-3111 1 S  Pump, Hydrostatic (For Components See
"Hydrostatic Pump" ill. & parts list.)
5 703-2568 1 Arm, Hydro Dump
6 710-1260 2 S  Screw, Hex Wash Hd Tap, 5/16-18 x .75
7  710-0642 1 /P Screw, Hex Wsh Hd Tap, 1/4-20 x .75 GR5
8 710-3258 2 Screw, Hex Patch, M8-1.25 x 50mm
9 710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 GR5
10 710-3288 8 Screw, Hex Patch, 1/4-20 x 1.62 GR5
11 710-3290 5 Screw, Hex Wash Hd Tap, 3/8-16 x 1.25
12 711-3330 1 Pin, Locating
13  712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
14 714-0104 1 S Pin, Internal Cotter, 5/16 Dia x 1.12
15  719-3096 1 /P Adapter, Drive Shaft
16  721-0261 1 O-Ring, 2.75 x.103
17 725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3095 1 S Fan, 10 Blade Cooling
20 736-0105 1 /P Washer, Bell, .380 x .88 x .063
21  736-0119 4 S  Washer, Lock, 5/16
22  736-0270 1 /P Washer, Bell, .265 x .75 x .062
23  736-3008 2 S  Washer, Flat, .312 x .750 x .119
24  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06
25  737-0296 1 /P Vent
26 737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  748-3037 4 S  Nut, Fan, 1/4-20
29  748-3052 1 Adapter, Pump
30 759-3330 1 /P Line, Fuel, 7 in. Lg (Order Bulk Fuel Line P/N

759-3330, 10 Ft Section)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 75

2165 Tractor S/N 326,006 & Up

Electric Starting Motor Retaining Ring Type Starter Drive

\\‘ /Imw....i

e

2N

(=7

N’

)
. \H, N\

\.m.J\\\ ”

“v, mm% m
._ ,_ S
mm mﬁa& e &)
_ﬁ‘._\mv
<t
w___u\ A/HH\V
\\\\\

" ~ P
—Il. _ \\\\ /,
ﬁ/:\\\ \\\ //

s

N,
<n

g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 20 of 75

Electric Starting Motor Retaining Ring Type Starter Drive

Ref#  Part Number Qty S/P/F  Description
1 BS-499521 1 S  Starter Motor Assembly
2 BS-805247 1 /P Screw, Hex
3 BS-497626 1 S  Drive End Cap Assembly
4  BS-806000 1 S  Strap, Starter
5 1 Armature Assembly (Order Starter Motor
Assembly)
6 1 Housing Assembly (Order Starter Motor
Assembly)
7  BS-497605 1 S  Retainer, Brush
8 BS-497607 1 S  End Cap Assembly, Commutator
9 BS-497606 1 S  Starter Drive Group
10 BS-95035 1 Screw, Hex
11 BS-263080 1 S Ring, Retaining
12 BS-280104 1 S  Gear, Starter
13 BS-92278 1 S Nut, Hex
14  BS-497608 1 /P Brush Set
15 BS-225137 1 Washer, Flat

WWW.mymowerparts.com



\\‘-llllll

: ,,,

a3 |1

Page 21 of 75

—
/
I
-

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

..\ A nmv\_q\.‘_ 5 I
\\ o Y. - - A\
A & J\ \nmw- .“\ ’ = r = ) A\ /, \
\ \ &V
,. L] /v L\ v
‘ﬁun HHHun-. P4 ,
) ™ , ~
nnuv n) \ /, (]
’// R /V
\\\\-‘.ﬂl‘lnH"
m y ‘ / g nV '/— A\n U kw
m \\\ \\ ﬂ' Il \
O i
< o V.
..nm \\ - v A|l,
N ‘___nm“mm, y
3 Rﬂw
() \II r..-
@ o
Sc g ,..A
o o o
© B w f
Sa “,w..,
(o] 4 ,
S 8 ‘pw
z2 !
0 c
S5 \
R /
= .Q .,.
Lo ..w I I' \\\\\
= "
o LU

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Electric Starting Motor Roll Pin Retained Starter Drive

Page 22 of 75

Ref#  Part Number Qty S/P/F  Description
1 BS-94627 1 Screw, Hex
2 BS-494990 1 S  Starter Assy., Motor
3 BS-94004 1 Screw, Hex
4  BS-806000 1 S  Strap, Starter
5 BS-495878 1 S  Starter, Drive Group
6 BS-398003 1 S  Clutch Assy
7 BS-490309 1 Armature Assy
8 BS-224723 1 Clip, Wire
9 BS-280104 1 S  Gear, Starter
10 BS-394856 1 S  Drive End Cap Assy
11 BS-494988 1 Cap Assy, Commutator End
12 BS-494205 1 Housing Assy
13  BS-495877 1 S Kit, Gear
14  BS-94288 1 S  Pin, Roll
15 BS-490316 1 Spring, Brush

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

é I

Lo (B _‘,m\\y/ 2 ) )

= D P X < ey o w! (T j,

© = // A\ _mw \\ A«\.\vx Av \\\A/ﬁ\v () &) (s ,, rH_A mmwv

o™ = _b\ //N - AT

(V] I/, ¥ =4, / ] e / ! W -~

o 5 .J\nw\/v\\\,n,\\.ﬂ .MJ,J Mﬂm ' rlv \\\\\\ w MW” . ﬁl-..“// £ IMW N \\\\ W

=2 & P \B)Y - W e P & \

S @z 2 ) WA\

o ﬂ m Mﬂc / m,.\ \W \‘ ......l...n\u Uv. R V s \ - /l.
/ Gt s \TJ A < /,y

[ A § ,.a

v

‘_?N
L

\ ..,

@)
O
V)
[
v,_.uwﬂ,/ \ D / P \II N p
o @ /e ye\ N _ﬂ mwv () oD
e~ “ J(w e /_W,\v = ~
(& @ ' /dﬂ_ =
¢ / - G mw o
X7 o s
\ &) - = ,_m..,\ LN m
0 \ ww, >,
k,mm%u“ A , ‘mm 3 ‘ﬂ,/ ey =5 -
e v .”\A/L g / /, ~ valialxymg h/ Wi //.A\n -
Hmwmmm“ \ // ~ ,m.w.w,} &V(\ @ Y-.... 55 .m...// _
s =2 mmmmww.\\ = i ®
o // (@ .\w.m!.. v mwun n..f..;..i..Amunr;.i......“
© : \ e A\\ ,mww H‘owv----}h [ erarm s .
S 4 v SA S mf /
S D N / W\ fedd ek ¢
A @ /S O
> A D @ e \y A /%Y ®) i /\o - wm /| oe .
- Ty 13 3 \NOlY// O L€ - W)
> % o & A \ / _ /O g e (B
<3 _% NG AN~ f ; L ) N A wv, =
ok ._ \©—b /_ S |
o9 e s 1\ - A 00 e nL .“éy--i er—
.‘w $ (7} Ammm \\ \\--lIlLH.I.IHU Ar-mv_—— ‘\ﬂulv\\\\\ , B w‘
o< &) £ \wm e )
o S A “\.\ ' @) .mm,,,w@ )
g2 (©ad = -
o L =




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Engine Assembly

Page 24 of 75

Ref#  Part Number Qty S/P/F  Description
1 BS-807521 1 Cylinder Assembly
2 BS-807687 1 /P Bearing
3 BS-805101 1 S Seal Oll
4 BS-807987 1 S  Head, Cylinder (#1)
5 BS-807988 1 S  Head, Cylinder (#2)
6 BS-805193 8 Washer
7 BS-807986 2 /P Gasket, Cylinder Head
8 BS-807795 1 S  Breather Assembly
9 BS-805379 1 S  Gasket, Breather
10 BS-805751 1 S Screw
11 BS-805362 1 S  Tube, Breather
12 BS-805112 1 S  Gasket, Cover
13  BS-805097 8 S  Screw
14  BS-805048 1 S  Plug, Oil Drain
15 BS-807589 1 Crankshaft
15 BS-807625 1 Washer, Thrust
16 BS-805213 1 S Bearing, Ball
17 BS-807628 1 S  Cover, Crankcase
18 BS-805049 1 S Seal Oll
19 BS-805017 9 Screw, Cover
20 BS-805016 1 Key, Flywheel
21 BS-807619 2 S  Piston Assembly
21 BS-807807 2 Piston Assembly, .010 O.S.
21  BS-807809 2 Piston Assembly, .020 O.S.
21 BS-807811 2 Piston Assembly, .030 O.S.
22 BS-807620 2 S Ring Set, Piston
22 BS-807808 2 Ring Set, Piston, .010 O.S.
22 BS-807810 2 Ring Set, Piston, .020 O.S.
22 BS-807812 2 Ring Set, Piston, .030 O.S.
23  BS-805099 4 S  Lock, Piston Pin
24  BS-807621 2 Pin Assembly, Piston
25 BS-807622 2 S Rod Assembly
25 BS-807803 2 Rod Assembly, .020 U.S.
26  BS-805395 4 S  Screw, Rod
27 BS-807681 2 /P Valve, Exhaust
28 BS-807680 2 /P Valve, Intake
29 BS-805937 4 S  Spring, Valve
30 BS-805300 1 Plate, Windage
31 BS-805092 4 S  Retainer, Valve Spring
32 BS-807683 8 /P Retainer
33 BS-805354 4 S  Valve, Tappet
34 BS-807542 1 S Gear, Cam
35 BS-805059 1 Plug, Pipe
36 BS-805054 1 S  Seal, Governor Shaft
37 BS-805058 2 S O-Ring
38 BS-805198 1 O-Ring
39 BS-805316 1 S O-Ring
40 BS-805343 4 Stud
41  BS-805073 1 S  Stud, Adapter
42  BS-805420 4 S  Washer
43  BS-805019 4 S Nut, Nylock
44  BS-805449 1 Lockwasher
45

BS-807623  \wwWw.mytmower Bart L. aomni



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Engine Assembly

Page 25 of 75

Ref#  Part Number Qty S/P/F  Description
46  BS-805480 1 Link, Governor
47  BS-805460 1 S  Spring, Governor
48  BS-805453 1 S  Spring, Idle
49 BS-807610 1 S  Bracket Governor
50 BS-807528 1 Lever, Assembly
51 BS-805465 1 S  Spring, Governor Link
52 BS-807598 1 Screen, Pick-Up
53 BS-221535 2 S  Clamp, Casing
54  BS-805018 1 S  Washer
55  BS-805025 5 S  Screw, Sems
56  759-3336 2 /P Spark Plug
57 BS-805169 2 S  Screw, Hex Head
58 BS-805675 1 Gear, Timing
58 BS-94196 1 Key, Timing Gear
59 BS-807977 1 S Dipstick (Before Code 98053100)
60 BS-805259 1 S  Seal (Before Code 98053100)
61 BS-807976 1 S  Tube, Filler (Before Code 98053100)
62 BS-805413 1 Bushing
63 BS-805412 1 Bushing
64 BS-805381 1 Bolt
65 BS-805197 1 S  Baffle, Breather
66 BS-805383 1 S Nut, Hex
67 BS-805417 1 Pin, Cotter
68 BS-807596 1 S  Fork, Governor
69 BS-805416 1 S  Washer
70  BS-805529 2 S  Elbow, Spark Plug
71 BS-805103 1 Dowel
72  BS-491657 1 S  Switch, Oil Pressure
73 BS-807688 1 S  Seal, Screw
74  BS-805057 2 S  Screw, Sems
75 BS-805317 1 S  Screw, Mounting
76 BS-805386 1 S O-Ring (Before Code 98053100)
77 BS-805083 2 S  Liner, Exhaust Port
78  BS-805094 2 S  Seal, Valve Guide
79 BS-491832 1 S  Plug, Oil Fill
80 BS-271983 1 S  Seal, Fill Plug
81 BS-805084 4 S  Guide, Valve
82 BS-805250 1 S  Gasket, Adapter
83 BS-805030 2 Screw, Sems
84  BS-806039 2 S  Gasket, Valve Cover
85 BS-805842 1 S  Cover, Valve LH (Shown)
85 BS-807665 1 S  Cover, Valve RH (Not Shown)
86 BS-807644 1 Oil Pump Assembly
87 BS-805313 1 S  Slider, Governor
88 BS-805352 2 S Rod, Push
88 BS-805617 2 S  Rod, Push (exhaust)
89 BS-492932 1 S  Filter, Oll
90 BS-805292 1 S  Adapter, Filter
91 BS-808096 4 Arm, Rocker
92 BS-805342 2 S  Shatft
93 BS-805341 4 S  Support
94  BS-805177 1 Screw, Mounting
95

BS-805406  \An\\WW . MyEMOWTEr BEft<$Sesm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Engine Assembly

Page 26 of 75

Ref#  Part Number Qty S/P/F  Description

96  751-3140 1 S  Drain, Oll

96  751-3142 1 Cap

97  751-3141-12 1 S Hose, Oil Drain

98 BS-693175 1 Dipstick (After Code 98053100)

99 BS-693174 1 Dipstick Tube (After Code 98053100)

100 BS-693172 1 Seal (After Code 98053100)

BS-305447-0079 1 /P Engine, Complete Not Shown
BS-494054 1 Short Block Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

R

lllvu.__
\m-}f. S
H_,,r‘.‘\“_“
m__.nun un

@)l

!i\

Page 27 of 75

.ll-l'ﬁ L L

ll..l

v \\‘_;/,.:
A_umv. v A,Anmmmmw%
al
v
ef ...,mw ,_Mr

2165 Tractor S/N 326,006 & Up

Engine Electrical

\...
o
o~

M\\-

.
n“.

Ve “m
‘n mmm
n..

,".nm._.mm“

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up Page 28 of 75
Engine Electrical

Ref#  Part Number Qty S/P/F  Description
1 BS-807531 1 S  Flywheel & Ring Gear
2 BS-805007 1 S  Washer, Spring
3 BS-805021 1 Nut, Hex
4  BS-805407 4 S  Screw, Mounting
5 BS-493792 1 S  Wire, Ground
6 BS-805447 4 S  Screw, Sems
7 703-2164 1 Screen, Rotating
8 BS-805402 4 S  Spacer
9 BS-393295 1 S  Stator, 16 Amp
10 BS-394890 1 S  Regulator
11 BS-805448 2 S  Screw, Mounting
12 BS-492341 2 /P Armature
13 BS-805407 4 S  Screw, Mounting
14  BS-493880 1 S Terminal
15 BS-807805 1 Gear, Flywheel Ring
16 BS-393537 1 Diode & Connector Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lo
N~
Y—
o
(o)
P |
)
(@]
©
o

TN

w _ M f ‘n.nuﬁ-\\\ \\\
& b /dlx - ilmﬁﬂﬁln&‘

£ A T
© \ T
o) W \ / k\ M » //lII//.
S N4 P,
© © W o ~ (o)
= AN Y/ ALy
™M < \\\_NVY ..// /A\A A ,qu ,/5\v
S SN SIS
S \\ i //g\
0 S / \.Y
o C
g 3
(&]
c =
S
= o \
% ke %y./
- c [N
2 E / /YV

5 )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Engine Mounting And Muffler

Page 30 of 75

Ref#  Part Number Qty S/P/F  Description
1 951-3000A 1 Muffler Assy (Mfg Date Before H147)
651-3001 1 S  Muffler Assy (Mfg Date After H157; Replaces
951-3000A by Ordering P/N 751-0655 and
703-3099)
2 703-2845 1 Shield, Exh. (Mfg Date Before H147)
703-3099 1 S  Shield, Exh. (Mfg Date After H157)
3 703-2847 1 Shield, Rear Exh. (Mfg Date Before H147)
4 710-1268 6 /P Screw, Hex Wash Hd Tapp, #10-16 x .38
5 710-3180 4 /P Bolt, Engine Mnting, 5/16-18 x 1.75 GR5
6  710-3292 4 /P Screw,Socket Hd Cap, M8-1.25 x 20mm
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3010 4 S Nut, Hex, 5/16-18 GR5
9  736-0242 4 /P Washer, Bell, .345 x .88 x .060
10 751-3139 1 Tube, Exhaust (Mfg Date Before H147)
751-0655 1 Tube, Exhaust (Mfg Date After H157)
11  759-3744 1 S  Arrestor, Spark
12 BS-805024 2 S  Gasket, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

;/1//// [ W/A///// M//U/ﬂﬂl .
- ,HH N SN % = j—
(VY T /%W /. m”/ﬁ//mf (0) ™)

~
NN

"/ A\E/w /IWMA!\@‘AVV. //V////”/ . -

/(W\\ J / /,‘ m / o ///// P

(-

Page 31 of 75

. ~ N H Y~
// Vw\.‘..war/ g / H \ /M\ N LA

Ao g AN N

Py Ny < “
SN0 AN

\ -
e / \m\ AN fmnn V, V\vn\\ )
\— / \ \ / A # - \\ / \M“K\
. , . / o \ :/ / yww / \“W\\ % .
© NN @ (““k,&w ( / A““\ o o
Y GMV_ \ / - 5 " , 3 : /, A\mw/ﬁ-nimmv .&m\\
ANy W NOBRE B

“ /,, ,/M ' / ”, ,/, -
N ,_/ KNP / \ /,u,// /‘_

N y N ./// ,/, Sy w
\ \ . N\ RO
N RN S U N N g, Ty T
\ n,.,,,( \ AW e O TR

ml 77 A/V HV. AM \V“ MWU“JV..M/ | _ // A/!..\ ‘,// !I//,/,, ﬂ. /IVM
o3 | \mu.n.www AN/ nv / ,v.u. e D N T e

m p N\HHA“\ /i AO”_V N\v\ AM \ \ ‘ a1l Bl ) SN // gﬂll‘ - Afh”\v
S8 7N, o an A\ T
M, nnwv \\ \ \. ,Am,a Wﬂw A\ \\ \“ \\ \‘\\ \X Afa.\v //,/
Al AV T o \ N \
& £ (™) ;\W“ m .ﬂ% “A\ P\ \“\ \\ \“Mm\ .{u —, /v
zc N W 77 ) S N/
S o P - ~ - < \\ // \\\ —‘Y\ \ \ \ s T —— / \ \ ,/
e Nl //Cae
5 C e B /S 5
8 < o L \ /, \\‘\\ \“\/ Yo

- () (W 2

) ) \ gy

F 5 2 () vy e
=g ~ N Y
.,Rl_v nn-v ﬂl v ‘\ \“m“\ \v /\\
N LL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Fender And Running Board

Page 32 of 75

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3  703-2278B-0498 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-1268 6 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 12 S Nut, Hex Flange Lock, 1/4-20
8 722-0258 6 S  Grommet, Insulator
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10  735-3046A 1 /P Pad, RH Foot
11  735-3047 1 Pad, LH Foot
12 736-3090 6 /P Washer, Flat, .255 x .72 x .06
13  750-3169 6 S  Spacer, .281D x .40 0D x .42 Lg
14  759-3738-0498 1 S  Running Board w/Graphic
777530171 1 /P Graphic, Warning
15  777D00430 1 S  Graphic, Rear Fender
16  703-2628 2 Bracket, Fender Reinforcement

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A0\
R A - o -
L) ey & -~
2 A WA (0
5 S U
o JI“\ \\ t_/ A\H.uul
3 Ao —
% / @), ¢
By (ST ST
% _ b /. \ @ W'I,II \“ /H_‘
©
o

\ T _/\ /
,/.mwvv /t / \(A \“7/
nmlv \\ \mwv vx\
- / m W //
' ml ) !JU

oy
N

/¢&ﬂ=wn W B

.x, - .
/Mx-v K /I/HNHHHII HHHHIII...
/ ™~ //// l./HHHM
\ / _"/ uﬁ N AN ACV N 1 A

A\ \ uﬁ L wV Afl ) M= AVENE )
\ \ \VV // // AMEJUV .Mmuw\\v \H u \\\H AII\* ,/MH \V —
\ b \\\H”HHMH HH PN .
/\W\n\u‘.\ (= v, on

N
\\\\R \,nw\\ o

S 4”/ \
ﬂ)l/ * /Q y
/, Ry
x!” .ﬂ / o//

//K

o

)

o3

© / /r. \vllln / TN

S s } © M,.\...,;V/,,,,.m..--,.h---”...--ww &)

© OI10REN> xy.” Va2 RS p w

m m _\ ﬁ\ \h/ _ /ﬂ/ /// Mw&\\ hm\ N
v 2 Omv, _\m@_ (&) A/m\v .ﬂM..-.. ‘...l ./ e —— A
So e A J
C n \7 P \\
S / y

— .

0 m \HHH\\ \ _0&

©m & . &v\\\

N L T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up Page 34 of 75
Frame And Drawbar
Ref#  Part Number Qty S/P/F  Description
1 603-0132-0498 1 S Rod, Quick Attach
2  603-0328A-0498 1 S Frame
3  703-2257-0498 1 S  Drawbar
777120296 1 Graphic, Trans Release Lever

4  703-2577-0498 1 S  Bumper
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-0623 2 /P Screw, Hex Wash Hd Tap, 3/8-16 x .75
7  710-1260A 4 /P Screw, Hex Wsh Hd Tap, 5/16-18 x.75
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16

10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20

11 722-0258 6 S  Grommet, Insolator

12 732-3002 1 S  Spring, Latch

13  736-3090 6 /P Washer, Flat, .255 x .72 x .60

14  738-0255 2 S  Bolt, Shoulder

15 750-3114 1 S  Spacer, Idler, .407 x .62 x 4.38

16  750-3169 6 S Spacer, .28x.40x .42 Lg

17  756-3045 2 S  Pulley,ldler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 75

2165 Tractor S/N 326,006 & Up
Front Axle And Connections

-

p Iﬂww

e !,,..IIII ﬂ '\ ! ,
H//l// IID’A)/“NW~ \ _Y\ n,w
?// /ﬂ__ /( n_p

~_ Y x

o L=

e ot
HM% i, m.r. .-m cmfaw

(

- e
D\\\\ -
-

(@)

",

i

~a | O o) ” o o
¢ o
AR LB
ol r},u” €y R
PO /i W Za AR O -

L 7% y g w‘ .
CICPNP. A g L
N _RJ/ -~ _ |.1.v 4 Y

&) h = \=)
® \ ~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Front Axle And Connections

Page 36 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

ey,

,,
o /w

Page 37 of 75

WWW.mymowerparts.com

.\\.lm......;..

/
e
_,,.

N

\\

g el

2165 Tractor S/N 326,006 & Up

Front Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 38 of 75

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3105A 2 S  Tire, Cub Tread, 16 x 6.5 x 8 (S/N 359000 &
Below)
734-3187 2 S Tire, Cub Tread, 16 x 6.5 x 8 (S/N 359001 &
Above)
1 634-3016-0499 2 /P Rim Assembly, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7  737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 75

J,,,, ®
y
< R\ \
™ \
A”ﬂm |
@) ‘,m.. .
RPe @&
/ -8
”... wmm
- \\v._. ‘m“wmuv
() et .au”, \A,.#u
b '
&y

nnm_mvk vu o\ TEy
\ n_h m»r _g“ _ m u.,“.t_.

2165 Tractor S/N 326,006 & Up

Fuel System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

16  BS-805169
17 BS-280866

Screw, Max Hd
Insulation, Fuel Line

2165 Tractor S/N 326,006 & Up Page 40 of 75
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 BS-805700 1 S  Gasket, Carburetor Mtg
2 BS-805466 2 Screw, Sems
3 BS-805328 1 S  Spacer, Carburetor
4 BS-808294 1 Carburetor Assy (See "Engine Assembly" for
breakdown)
5 BS-393815 1 Line, Fuel (Cut to suit)
6 BS-805439 1 S  Link, Choke
7  BS-493629 1 S  Filter, Fuel,
8 BS-221535 1 S  Clamp, Casing
9 BS-808145 1 S  Bracket, Choke
10 BS-805025 2 S  Screw, Sems
11 BS-491922 1 S  Pump, Fuel
12 BS-805187 6 S  Clamp, Fuel Line
13 BS-807685 1 S  Bracket, Fuel Pump
14  BS-805317 2 S  Screw, Mtg
15 BS-807664 1 S  Solenoid
1 S
1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 75

2165 Tractor S/N 326,006 & Up

Fuel Tank

/’
— A
(—) \
Moy’ ._/
- o~/
iy, /
NS AN——
\_\_.......I /-n.w\v M
vy 7/
\\
N n““__.a_u
A /4
r
.,,.u.__.w A/ ._\c
\ /
,,,,... \ A\ ,1\ /
" .\x\

7N
(©)

"t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 42 of 75

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4 759-3330 1 /P Line, Fuel, 72 in. Lg (Order Bulk Fuel Line

Part No. 759-3330 10 ft Ig)
5 751-3112 1 S  Tank, Fuel
6 751-3124B 1 S Cap, Fuel
723-3066 1 S Insulator, Foam Fuel Line (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 75

2165 Tractor S/N 326,006 & Up
Gasket Set And Valve Overhaul Kits

)

&
N n ]
® \n.m,,A x|
L Q /_r \_ mn"v |
. e,
A__ W / u () ‘.\\

\n
1)

w

Y ®

w [ =

—

O—© \

(m)

"
nnwrv
“mM [ V\v
® | AW\ @
Aumvv A.mwv
S
J
aﬂ?l!l .lll)
o Oy Vms
—— ,(\Ar
4@, ®

\l\\.]

nnUA

\
//
/nmmm

I'lll I\

liflllll.l\ ma———

i

\ n\c,, ru_.\

@

P

\ “ Pole

N

®

™
o \Uf
s
&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Gasket Set And Valve Overhaul Kits

Page 44 of 75

Ref#  Part Number Qty S/P/F  Description
1 BS-807989 1 S  Gasket Set
2 BS-805112 1 S  Gasket, Crankcase
3 BS-805483 1 S  Seal, Breather Tube
4  BS-805386 1 S  Seal, O-Ring
5 BS-805259 1 S  Seal, Fill Tube
6 BS-805420 4 S  Washer
7 BS-805198 1 Seal, O-Ring (Crankcase Cover)
8 BS-805058 2 S  Seal, O-Ring (Oil Pump)
9 BS-805700 2 S  Gasket, Intake
10 BS-805316 1 S  Seal, O-Ring (Oil Pump Screen)
11 BS-806039 2 S  Gasket, Valve Cover
12 BS-805024 2 S  Gasket, Exhaust
13 BS-805250 1 S  Gasket, Valve Cover
14  BS-807986 2 /P Gasket, Cylinder Head
15 BS-805023 2 S  Gasket, Intake
16 BS-271983 1 S  Seal, Fill Plug
17 BS-805655 1 S  Gasket, Air Cleaner
18 BS-805054 1 S  Seal, Governor Shaft
19 BS-805049 1 S  Seal, Qll
20 BS-805379 1 S  Gasket, Breather
21 BS-805101 1 S Seal, QOll
22 BS-807990 1 S  Gasket Set, Valve
23 BS-807688 1 S  Gasket Set, Breather
24 BS-808273 1 S Overhaul Kit, Carburetor
25 BS-805545 1 Pin, Float Hinge
26  BS-805559 1 S  Plug, Welch
27 BS-805547 1 S  Valve, Fuel Inlet
28 BS-805541 1 S  Gasket, Carburetor Body
29 BS-805557 1 Collar, Throttle
30 BS-805543 1 Collar, Choke
31 BS-805553 1 S  Nozzle, Carburetor (Slow Speed)
32 BS-807723 1 Plug, Jet
33 BS-805549 1 Washer
34 BS-808293 1 S  Valve, Idle, Adjust
35 BS-805862 1 S  Cap, Limiter

WWW.mymowerparts.com



Page 45 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Grille, Hood And Side Panels

@)
=) G
=) ~ A(nm\ %}.‘H‘H]#A‘\Jy/ﬂwwm/L A/w_\v
p \\IJV ﬁ f//D\v g \‘ A // B (/ﬂﬂ/ Vn/ WI— o
.xmm/v, \“mmu\\c /,,Ju ﬁmm \v //// // /“\\\\L}/
N N/ 4 AR e A
e , ~ gl A P i, =) \ \ > )
& - \mw _”,,/,,AVV&M“WW“. Y e & /”/ \ N\ A
W\ (v~ \\““““\m“‘\\ Y (L // \ NN
_. A \x Nw Hmmw \“““““\\m“\ \““v \ NN o /‘;/ N
| e i - . S
S ~ ®) AT N A A\_mw,_, A/
~ \\_ = u,.,ﬂm\W\ \,4.//.1\ r ﬂ\l\\ufnvM"wr|\Wl// ~ Wlw,y m
® @ W == @f . S
L ] VNSRS ”
5 ..b\ ol o ~ ' \ v~ , u
\\\\/ m ,/nw\mummw%mn; AHWU, \ ! mar/ ._a.h.u
/ \ V4 \V =~ . 1 )
/ / /i ) ¥ <
/ \ / f_\ &) = (@
\ A\, / \ . Em,n.m\ - .Q\\\u q
A\ \ VAL AN T FN
YA\ P =
jy < BN R AN 3
[\ g
m ‘Nm_mmmw // v ﬂmjx%.“fl m
4 PP S,
W \mw/w A\S/V Am !
N \\nw e m
e g \\“ w_ \H/ EEE N )
| ST ® |\
£ ,,Aw ) [ \.W © \ \
N O, \
AR T e \
llu! , A/2 )
@

=) = ,,,,AMW”A;.‘\\..
~—< (@ -~ \ <
I f/.,,w.%/,
N \
Q — Mo N\
/ mm/ (o /u da N o
\/ldMﬂWﬂ/ \\r/_mM\ ) (2 T — ‘P\lhr\\ A,
”M W, e 2 ac Il;mlnx-. \w
S \nmww o C ui P
LR o o
2 2o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Grille, Hood And Side Panels

Page 46 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
11  703-2612 1 Guide, Hood (Mfg Date 6317 and Before)
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50
13  710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut (S/N 359000 and Below)
19  725-3257A 1 S  Headlight Assembly (Lens Glued to Reflector
on Units Built After Mfg Date H018)
759-3693 2 S  Bulb Assembly Only, Headlamp
731-3138A 1 S Lens, Cub Cadet
20 731-3150A 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch (Mfg Date G317 and
Before)
732-0855 1 S  Spring, Hood Latch (Mfg Date HO17 and After)
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24 736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  759-3747-0499 1 S  Hood, Series 2000
28  777-1702 1 Graphic, Hood, RH
777-1701 1 Graphic, Hood, LH (S/N 359000 and Below)
777D02198 1 /P Graphic, Hood, RH
777D02199 1 /P Graphic, Hood, LH (S/N 359001 and Above)
29  777-1709 1 Graphic, HDS 2165 (S/N 359000 and Below)
777D00555 2 Graphic, HGS 2165 (S/N 359001 and Above)
30  777X40079 2 /P Strip, Protective
31 777120314 1 /P Graphic, Warning HOT
32  779-3536 2 S  Script w/Studs, Cub Cadet (S/N 359000 and

Below)

WWW.mymowerparts.com



Page 47 of 75

ISSIoON

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Hydro Transm

va
. \. / -~ T
,\ Qour \ ) ,. 7 / A O \\
SN \ AN d ) ‘ L \ . - 7o/, /
IM%V//.,LQLLHHMTMI ﬁmwlup.ll\ \\ \\ mvmww' \\Aﬂ \ \I:J.PMW«V \\\ / ’ \\ / \\ ﬂ: m
— MV Illw.,lm” 4 - /' IIIIJJVA,:.#.M _nwu. - / \ J\}/ ~ ﬁ-‘ \ / / . =
—~ ASUF \ \x,. / \}unum. _Aw( / NN A//m; . M,__M " / \ / \ .Lngwi Pu.
,AMWV/// ..,I/GWIV\/ \ ﬁnu TNP....io.A/ amw \ \Aw uw .mM% md.\. A,/B\ A muwuw ", Aﬂ_ / \\ \.\ \ , .B
N N, S = .,IN \H. / S o~
(m), rx! un / ) w i / Anmw _mu/v mm ,.m mwmarl\: - dwm.\ v \ \\ \\ .\ \\A,,mw vlnw;mmm,v ,ﬂ Aﬁ_\v H
/ V_H,\ mmm ng v { Tm ) \\\\ \\ / ~ . N,M“”/ // @& ,”. P S
vy, — ) F S s D SN
oy e f _.é \% Mm,,mmm”@ /) @B 8P o
) O—® & B ® N\ a?, oy NGNS ﬁ i =
N N o o 3 e B NAS)T ) NG AERN
NG el e (@Y .Mﬂ%__._.s Ly N / \ ’/ MNCE AN NN G @)
\ \\ \\A,mwvij\ A.",uw\vaw..mnm__ww . .”‘Yﬁmw A/@\ ng ,y?kvm o3 m _wn ; \ \ / L m..av ) m
N .u \\_\,W \\ ‘&mfﬂw :N“ Ylw Amw o gy W W Swu-ﬁ“v nU/ “mu\ \\ \\ \ \\
? N\ /2, \\\ _rZ . m_w /RS s/ &/ / /s P
mv;r/ﬂ - Mn..v N 4 — .g =Nl Aﬁn./ @/ \\ \\ / m
e " N\ /v/ W A/Gv /o \\
(@) ”MWMMW,W. /S
/ / \ /
/ \_ \\ \\
\ \ \\ \\ \\ \\
/ @ —f A /S
[ o \m v W : s
d \ d s /S ok
N b " VA4 y \.N RS \\\\vv
/. v‘ vl Vﬁwﬁmﬁwﬁm /) Uﬁﬂm Y g
NG v...-----e% SN S /o
L= YA /
..... “mé/f \\
Af.\ \ / mﬂrmmv A \nm7
\._\ o h T
\
/ \
g ./\
Ar,m\v ASV
\Z./



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Hydro Transmission

Page 48 of 75

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88
8 727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential Replaces 619-3037
by also ordering: (2) 715-3045 dowel bushing;
710-1346 plug & 736-0600 washer
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 4 S  Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tapp, 1/4-20 x 1.0
14  737-0177 1 /P Plug, 1/2-14 NPTF Used with 619-3037 LH
differential housing
710-1346 1 /P Screw, Plug, M14 x 1.5 x .827 Used with
736-0600 Flat Washer for 619-3037B
differential housing
15  715-3038 2 Pin, Slotted Spring, 7/16-1.0 Used with
619-3038 LH and RH differential housings
715-3045 2 S  Bushing, Dowel Used with 619-3037B and
619-3038A LH and RH differential housings
16 741-0361 3 S Bearing, Ball
17  750-3133 1 Spacer, .757 ID x 1.0 OD x 1.46
18 717-3388 1 Gear, 27T Drive
19 717-3374 1 Shaft, Drive
20 717-3347 1 Gear, 36T Bevel
21  717-3391 1 Gear, 16T Spur
22 750-3134 1 Spacer, .8851Dx 1.1250D x 1.4
23  717-3387 1 Gear, 18T Shift
24  718-3039 1 Collar, Drive
25  732-3113 1 Spring, Compression, 1.015ID x 1.6 Lg
26  711-3379A 1 Shaft, Shifter
27  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
28 717-3392 1 Gear, 42T Spur
29  717-3346 1 Shaft, 9T Output
30 741-3037 2 S  Bearing, Ball
31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
32 619-3013 2 Cover,Differential
33  736-0423 1 Washer, Flat, 1.0 x 1.56 x .010 Thk As
required
34 736-0431 1 S  Washer, Flat, 1.0 x 1.56 x .015 Thk As
required
35 736-0424 1 S  Washer, Flat, 1.0 x 1.56 x .020 Thk As

required

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Hydro Transmission

Page 49 of 75

Ref#  Part Number Qty S/P/F  Description
36 736-0420 1 S  Washer, Flat, 1.0 x 1.56 x .040 Thk As
required
37  717-1159 1 Gear, 60T Bull
38 717-1119 2 Gear, 14T Differential Side
39 717-1190 4 Block, Differential Thrust
40  717-1120 4 Gear, 10T Differential Pinion
41  717-1178 2 Shatft, Cross
42  717-1173 1 Shaft, Cross, .50 OD x 3.485 Lg
43  712-3054 4 /P Nut, Hex Lock, 3/8-24
44  721-3008 1 /P O-Ring, 3/8ID x 1/2 OD
45 618-3084 1 S  Yoke Assy, Shift (Includes Ref No. 44)
46  619-3036A 1 Housing, RH Differential Replaces 619-3036
by also ordering (2) 715-3045 Dowel Bushings.
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
47  712-0291 2 S  Nut, Hex Center Lock, 1/4-20
48  721-3029 1 S  Seal, Shift Shaft
49  761-3019 1 Drum, Brake
50 732-3077 1 Spring, Brake
51 761-3020 2 S  Shoe, Brake
52  732-0152 1 Spring, Compression
53 703-2191 1 Arm, Brake
54  618-3060 1 S  Plate, Brake
55  761-3028 1 Actuator, Brake Shoe
56  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
57 611-3009 1 Axle Assy, RH, 15.6 Lg
58 619-3024 1 Housing, Axle - RH
759-3746 1 Sealant, Ultra Grey, 2 0z tube
59 717-1180 1 Block, Differential Pinion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A/ n...lJ/

\ \
Lo - //' A/.\v V , A\_Mm/v \ \ An DJ_
= @ :{.”.“ =y ,,,, Pt / A \ -/
S e A NEZeN
rs) K“...-/WN - m, \ /,,,BNW./ /
2 N, mmmw.mw, \ / -8\ ,
B & “\Lm 4 mﬂ,, /8 % \ \
aﬂk - B\ \
- “ u‘mm-, A/ \ o — \
E v,-i..,m ¢ v\ .
mwx\ \ \ \ R
Anm,, = m, /y A\ =5 \ \ ,/ AnmN
) /a \ .%h w \ \ \
(! ( & V o mwwm“A \ \ \
; / Nm". S v / /o ”y / ,/ .@mmw.
‘\l ¢
/ // 7 . /v / \/ ‘m . /, M)‘n.m nux AHA.”“
2 \/A/ e o N ) A RSN Am Y ,,/
o & W\ \ XU
/, Y A WN // V\cn .w nmmy . ...n., un.v
// / I’An .l.!ll\ V \\h.w
v \ A\ /e , 7 éb
oS /B
‘ /
4 y 7 $o—(®
mw. A\)v (
M NS

mﬂ‘ \\ MWN‘A\
M/ e -\ \
A,mmwm A/

4\\\|t

- \..-Il mm—— R ——
=) 1] WQ % .w 'y mgu n“w VQ
o GRS ﬂ.ﬁ /
(o] \J\\ A,m M
S ® \ , N\
© —
) ' / o\
o \ \“ Y““Hl / e e .Illl....lll
m e ) \\ 7 A v \ V\: o
7)) DUI <f V \ “v A llx..m V AY , A N\VITIA Bv
S / ™ - A O
g5 % GNP
sg / ___Amw 1G] /V 2
N m N ._W — w _ // A A\ ) Y
© T N rw-‘.
MM__ WJ N w
/// TI..- mwv

/\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Hydrostatic Pump

Page 51 of 75

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /P Ring, Retaining (Part used in Overhaul Kit P/N
HG-2513013)
3  HG-2003043 1 S  Bearing, Ball
4  HG-2003018 1 /P Spacer (Part used in Overhaul Kit P/N
HG-2513013)
5 HG-9008000-0128 1 /P Seal, Lip (Part used in Overhaul Kit P/N
HG-2513013)
6 HG-2003052 1 /P Ring, Retaining (Part used in Overhaul Kit P/N
HG-2513013)
7 HG-2513036 1 /P Housing Assy. (Includes 8, 14, & 18)
8 HG-2003009 1 Bearing, Journal
9 HG-9008000-0126 1 /P Seal, Lip (Part used in Overhaul Kit P/N
HG-2513013)
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  HG-9004820-2536 1 Pin, Leveler
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 HG-2003071 1 Bearing, Journal
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 /P Gasket, Center Section (Part used in Overhaul
Kit P/N HG-2513013)
24  HG-2513037 1 Center Section Assy (Includes 25, 26)
25 HG-2003071 1 Bearing, Journal
26  HG-2003045 1 Bearing, Needle
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /P O-Ring (Part used in Overhaul Kit P/N
HG-2513013)
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /P O-Ring (Part used in Overhaul Kit P/N
HG-2513013)
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 Not Used In This Application
HG-2513013 1 /P Kit, Overhaul Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 75

/ .
,/ aY
9P\

., %)

T AR AT s
h A,mmx \y, N . \
N Py ;oo 9N
FN _\ <+ A \\ N. \
’ -— A o
AN N .
N \ / AV [
A =
\

h
90

gy )
-
LS
ﬁ\\\ mv
\

o
D
o3
O
o
o
© Q@ o
AN T -
(92] m ~

! /r o
5 NN
— um o, /”,y,// / 7/ \/ N ,.,
g L ] (5) \
O NN v - ,,
m Q AN ra.!.li.il.iﬁ \
- E ,«/wg\ =

Ree | -
M”__ m \Hl ﬁ ” A\_Qu v

IROIO)

(m vv

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Implement Lift Handle

Page 53 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/1 6-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 75

\ / \_ma_ ) M \. \
OF A &
y nw.rr.. }M\u \\ _mmo ) -;HMYVA +

O

/ 7
S

, \®
.ﬁp\\ﬁlMWth
) o

o \a\\..
- o
o BN AUWNN S AN N S~ — - 7 .l hv \.nwu
2 A .v?g =
O / A~
o S e A ()
S5 £ VAR A
<9 R S e SN G
Ye)) AN AN / WOl N
o C Av \ @ W\ ll . M
© \ vo, \ , RN
£T N\ — AWy N X W_,. h\ O
A an ——p,_ -!.;L,m:m .A\zw usy L /ﬁ \
— . N N, V) X
s 2 oo ~ AE @
..m m \ . _J— /i‘v —r N ’
a e |.|ll _t .\\ - /
= m / /. /Y_ ” \\
= § - Y@ e w
1n 2 N \ A = » 6 65
W_u =3 N
N E

-:n

[
\,

..

E
W\v \u \\H

M%MAMX\ (

™ o
4 [©] .n.__L

@)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Implement Lift Hanger

Page 55 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger Moved to RH side Mfg.
Date F027G3 (6-02-'97) & After
2 703-2234 1 Bracket, RH Hanger Moved to LH side Mfg.
Date F027G3 (6-02-'97) & After
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6  710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 8 S  Nut, Hex Flange Lock, 3/-16
9 712-3048 1 S  Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11  714-0145 2 S  Pin, Internal Cotter
12 732-3094 1 S  Spring, Compression, .63 1D x 2.0
13 732-3120A 1 /P Spring, Extension, 1.0 OD x 6.42 Lg, 43 Caoils,
Light Duty 46" Deck
732-3126 1 S  Spring, Extension, .91 OD x 7.33 Lg, 46 Caoills,
Heavy Duty 48" Deck
14  736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Mfg. Date
FO17G3 & Before
736-0326 3 S  Washer, Flat, .51 x 1.0 x .125 Mfg. Date
FO27G3 & After
15  736-3069 2 Washer, Flat, .531 x .875 x .15 Mfg. Date
F027G3 & After
16  738-0129 1 /P Bolt, Shoulder
17  738-0430 2 Bolt, Shoulder
18 738-0507B 3 S  Bolt, Shoulder
19 747-3236 1 S Rod, RH Lift Assist

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 75

o

_”"..__ _nuww

X

\“

WWW.mymowerparts.com

2165 Tractor S/N 326,006 & Up

Intake Manifolds



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up Page 57 of 75
Intake Manifolds
Ref#  Part Number Qty S/P/F  Description
1 BS-805772 1 Manifold Assy
2 BS-805023 2 S  Gasket, Intake Manifold
3 BS-805006 4 S  Screw, Sems

WWW.mymowerparts.com



Page 58 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Labels

_. .—ﬂ “-_
[ .-l[

™~ ;
ke
©
.'!
Wl
."“
(A

100
mm,
7
_______

)T

G S

..i_
—
[Te]
.A_-.
M
b~
P~

Je—F !

UN

L
-
Jam ,
.A.__.-— “ Wy
> 4

\ | |
___________ ,,aﬁ._____"___ o\

" " _
‘__

v

sNMIELwd -8

llll

WWW.MymOwWerparts.com

o0



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 59 of 75

Labels
Ref#  Part Number Qty S/P/F  Description

777-1712  777-1712 1 S LABEL-FRAME COVER

777-4571  777-4571 1 S LABEL-CUB W/SPRIG

777-1716  777-1716 1 LABEL-SEAT ADJ RELEA

777-2656  777-2656 1 S LABEL-DASH

777-4540  777-4540 1 LABEL-HDS 2165

777-4511  777-4511 1 S LABEL-CUB BY MTD RH

777-4485  777-4485 1 LETTERS W/SPRIG-CUB

T777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 75

2165 Tractor S/N 326,006 & Up

Labels (Cont.

)

N
e
©
o~
lad
©

<l
Q.

13A-%

208-100

._jﬁ

im1

0
<t

Anun. —
© z
o

N
[y

t~ L

M~ QO

(7))

w—,

mm
2
V)]

~

Q

"\,
.
II._

NGAGED

TRANSMISSION E

\A

H..w /

/,..
Ilv <t

(o))

_3

N
IS~
M~

_____g____




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Labels (Cont.)

Page 61 of 75

Ref#  Part Number Qty S/P/F  Description
777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER
777-1714  777-1714 1 GRAFIC-RELEASE LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO
777-2283  777-2283 1 S GRAPHIC,WARNING HOT
777-4823  777-4823 1 LABEL-16HP V-TWIN
777-2041  777-2041 1 S GRAFIC-MADE IN USA
777-5371  777-5371 1 LABEL-MODEL/SERIAL #
777-2456  777-2456 1 LABEL-I.D. PLATE
777-6181  777-6181 1 LABEL-DATE/CODE

WWW.mymowerparts.com



Page 62 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Neutral Linkage, Hydraulic Pickup And Return Tubes

2165 Tractor S/N 326,006 & Up

i

(@)
{ ‘_.._...V h Sv
£=£ N
_._.._.-1 ” p
i’
=y ¥
J..\\ __ unw"--zn
.rlzr;i J..J_-r :
..ll.r.-'h m-v\_.-. . ‘\ fa
_’ \ _ .n.\, ﬁm mm.
_.{ z - x Nire .‘_
N A
,M w“ “wgm by ‘___._ 5 :m vp‘_ “u
&, é. 2 A
\\.i r.. ...i ._'1 ’ _ mvm o \
\1:.,n\ « \m”,.. AA n" _. , /:.....‘.M \mnmm _".;w“. .J.‘.._“u\ \

N h_ ,__ ,mc\..u_._ oy

My NS wr
\ By et Wi,
“”_Y K .,,u\vv,wq.._n_@m
‘h,.mnw ) AE, !

t'_o L- .:. \.L“LTII. il

f

\ 5
!.i., ., J s A rm - w
. __nu,.....m.m.u. ! __‘,v ___mw_. mr m___“ m m“ ___ m

u_

WWW.mymowerparts.com

¢ m n..-. -_r 1:..
“_ww H‘._._ ‘x.m“\

_.‘w

,_,

o
nf“...”_l f e, ‘L ~ - rl
i \ ‘ mnw...‘ \ ”~
) O@ W) (v)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 63 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
5 710-0788 2 /P Screw, Hex Wash TT-Tap, 1/4-20x 1.0 Lg
6 710-3242 1 Screw w/Patch, Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg w/O-ring
721-3001 1 /P O-Ring, 3/8 OD Tube
11 727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .50 OD x 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 75

2165 Tractor S/N 326,006 & Up

PTO Clutch

(r.
Ll

LL.
g
o2}
(o]
&)
[
o)
(o
48

LLl

11

(

Amv

-
L
-

'S

—,

H_\

.\\

X=)
j

s
/

/

™~

/
/

,AMM_/V A
rﬁ\ 7

/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Qty S/P/F  Description

Page 65 of 75

PTO Clutch
Ref # Part Number

1 717-3389
717-3446
2 711-3179

3 736-3082A
4 736-0169
5 710-0539
710-1044

6 703-1986A
7 711-1197
8 710-3030
9 736-0407
10 759-3694
11 759-3697
12 759-3739

1 S/F  Clutch Assy, PTO CVX Style - Mfg. Date
B027G3 & Before (Includes Ref No 10, 11 &

12)

1 S  Clutch Assy, PTO CMS Style - Mfg. Date
B0O37G3 & After

1 S  Spacer

1 /P Washer, Flat, .45x 1.5 x.172

1 S  Washer, Lock, 3/8

1 /P Screw, Hex Cap, 3/8-24 x 1.75 GR5 Mfg. Date
B027G3 & Before

1 /P Screw, Hex Cap, 3/8-24 x 1.5 GR8 Mfg. Date
B037G3 & After

1 S  Bracket, Torque Mfg. Date B027G3 & Before

1 S  Stud, Clutch Stop Mfg. Date BO37G3 & After

2 Screw, Hex Cap Mfg. Date B027G3 & Before

2 Washer, Bell, .45 x 1.0 x .062 Mfg. Date
B027G3 & Before

1 S  Field Assy - Mfg. Date B027G3 & Before

1 Clutch Hardware (3 Hex Nuts; 3 Springs) Mfg.
Date B027G3 & Before

1 S  Kit, Armature and Rotor Mfg. Date B027G3 &

Before

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

i
-,

’ A
[ ) )

Page 66 of 75

. e aml

2165 Tractor S/N 326,006 & Up

Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Page 67 of 75

Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3106 2 S Tire, Cub Tread, 23 x 9.5 x 12 (S/N 359000 &
Below)
734-3190 2 S Tire, Cub Tread, 23 x 9.5x 12 (S/N 359001 &
Above)
1 634-3014-0499 2 S Rim Assembly, Rear (S/N 359000 & Below)
634-3178-0499 2 S Rim Assembly, Rear (S/N 359001 & Above)
2  712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 75

2165 Tractor S/N 326,006 & Up

Seat And Support

TN
N
R \ /
RN
/ ,/// // T ey A/ -
N\ ] AN ~
/ / .
\ AV
/wm\ N\ % 4 S
s AN \ )
- H\\ - w
- o
gy
=

.mymowerparts.com

£~
WWW



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Seat And Support

Page 69 of 75

Ref#  Part Number Qty S/P/F  Description
1  703-2394-0498 1 Bracket, RH Seat Pivot
2  703-2395-0498 1 S  Seat, Base
3  703-2477-0498 1 S  Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
5 710-1260 4 S  Screw, Hx Wsh Hd Tap 5/16-18 x .75
6  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9 731-3162 1 S Tray, Tool
10  732-3080 2 S  Spring, Comp,1.90Dx 2.4 Lg
11  732-3098 1 Adjuster, Seat
12 738-0140 2 S  Bolt, Shoulder
13  738-0372 4 S  Spacer, Shoulder
14  757-3004 1 S  Seat, High Back
15  777-1713 1 S  Graphic, Seat Back Script (S/N 359000 &
Below)
777D00550 1 S  Graphic, Seat Back w/MTD Logo
777D02200 1 S  Graphic, Seat Back w/out MTD Logo
16  777D20310 1 Graphic, Seat Adjuster
17  777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 75

Steering

= ®

/u_m\ JU\
~ N (@)
/,-JBLHJS N
D
et
_
_\mmjv /TN
—~ s N
/H\ A\EV ‘\i_v A/%\V
. \_m)/
TN, _ Ar._.u,._\V
® ®om® T+
T /™ H ,mw\ AZ )\ ,_/f
/ ’ \v ,./:,f // g ) .l
s e Lq:\.s n\ \v ,,J,w;.ﬁ/ ,./ JBM- -~ d., - .-imw, /qﬁ
. o H..”_.Iﬁ. k y/ mm M.,nm@_.... wwNurnuv-HH..lv “\\ o
TN N EAN S . N { v
\..n_\ u.. y anw N —.I.Jw -u_\. # \l‘.l.l@r! \ N
UYL . S LA g
- AT Rl —- B .
P WYY P A @ -
e .\“\_ﬂmﬁ%mmw N \® L \““n..\
As =i NN N\ _,, C
r ~ \\\\\ - N\ -~
[ e NN G -
Jp— mu\U o N N\ -
o { 4,/v & .@..w--u /H w_ H\.‘ p
N : A AB )
=) U (@ N, W
o3 fi\ \\\:rl./y/ N m/.u.\v ( =
Q 74 N
Q \
© [
o~ -
™ . , A
= N ﬂ/ N e °
< n_ uﬂ f”/'.-k \
n AN,
[ TN YN M
(@] [ _ N
0 ~
o ©)
—
L]
(o]
—
AN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up

Steering

Py,
4
H*

Part Number

Qty SIPIF

Page 71 of 75

Description

©oo~NOoO U~ WNE

603-0250
603-0064
603-0236
631-0005
710-0751
710-1260
712-0237
712-3001
712-3012
712-3027
712-3054
714-0115
714-3004
717-3382
722-3019
723-0156
731-3139
736-0242
736-0272
736-0351
736-0355
736-0921
736-3013
736-3132
737-3000
738-3105
741-3025
747-3171
748-0108

748-3007A

/P

~

NTOVLVOLOOTOO

NRPNRRPNRPNRRPRPRPRPREPARRPREPREPANRPIAMRANRRRER

Segment Assy, 1ST Steering

Arm Assy, Lower Steering

Housing Assy, (Incl. 25, 29, 30)
Wheel, Steering

Screw, Hex Cap, 1/4-20 x .62, GR5
Screw, Hx Wsh Hd-TPTT, 5/16-18 x .75
Nut, Hex Center Lock, 5/16-24

Nut, Hex Jam, 3/8-24 GR5

Nut, Hex Slotted, 1/2-20 GR5

Nut, Hex Flange Lock, 1/4-20

Nut, Hex Lock, 3/8-24 GR5

Pin, Cotter, 1/8 Dia x 1

Pin, Cotter, 3/32 Dia x 1.25

Pinion, Steering

Gasket, Steering

Joint, Ball, 3/8-24

Insert, Steering Wheel

Washer, Bell, .340 x .88 x .06 Thk
Washer, Flat, .510 x 1 x .06 Thk
Washer, Flat, .760 x 1.5 x .03 Thk
Washer, Flat, .56 x 1 x .04 Thk
Washer, Lock, 1/2

Washer, Flat, .531 x 1 x .027 Thk
Wshr, Rubber Flat, .50 x 1.12 x .125 Thk
Fitting, Grease, 3/16 Drive Type
Shaft, Steering

Bearing, Flange

Rod, Tie

Bearing, Flange, .503 ID

Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 75

Nm/\\. / _
. \ g A P
A\,mm\ /ﬁm xmaﬂ x (3 \v v (@ V_
[ ot
_mﬁ/ .
ST IVA(%, .

£

WWW.mymowerparts.com

| \
SB® &
ARG CON L

Controls Serial Number 359,000 And Below

ission

i
IS
® SU ©

'Il

2165 Tractor S/N 326,006 & Up

Transm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Transmission Controls Serial Number 359,000 And Below

Page 73 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0252 1 Bracket, Cruise Return
2 603-0272 1 Pivot Assy, Sleeve
3  631-0009 1 S  Knob, Shifter
4  703-2488 1 Bracket, Cruise Pivot
5 703-2635 1 Cam, Hydro Cruise
6  710-0262 1 /P Bolt, Carriage, 5/16-18 x 1.5
7  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
8  710-0599 1 /P Screw, Hex Wash Hd Tap 1/4-20 x .50
9 710-3170 1 Screw, Ball, 5/16-18
10 711-3397 1 Ferrule, Adjustment
11 712-0271 1 /P Nut, Hex Sems, 1/4-20
12 712-3053 1 S Nut, Hex Top Lock, 1/2-20
13  712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
14 712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18
15  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
16 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
17  712-0333 1 S Nut, Hex, 1/2-20
18 714-0104 3 S Pin, Internal Cotter
19 723-3013 1 S  Washer Friction
20  727-3090 1 /P Cylinder, Damper
21  732-3094 1 S  Spring, Compression, .63 1D x 2.0
22 732-3118 1 Spring, Extension, .38 OD x 1.44
23  736-0185 1 S  Washer, Flat, .406 x .75 x .063
24  736-0262 2 /P Washer, Flat, .375 x .870 x .090
25  736-0275 1 S  Washer, Flat, 5/16
26  736-3022 4 S  Washer, Bell
27  736-3092 1 /P Washer, Flat, .265 x 1.0 x .03 Hd
28  738-0140 1 S  Bolt, Shoulder, .437 Dia x .180 Lg
29  738-0560 1 S  Bolt, Shoulder, .347 Dia x 1.375
30 747-3234 1 Rod, Hydro Adjustment
31 747-3251 1 Rod, Shift
32  747-3252 1 Rod, Gear Selector
33  747-3257 1 Link, Front Hydro Shifter
34 747-3258 1 Link, Rear Hydro Shifter
35  748-3057 1 Bushing, Shoulder
36  748-3058 1 S Hub, Shift
37  750-0252 1 S  Spacer, .377 ID x .50 OD x .830
38  750-0434 1 /P Spacer Tubing .375 x .52 x 1.04

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 75

2165 Tractor S/N 326,006 & Up

Controls Serial Number 359,001 And Above

ission

Transm

\.\1}//
~)
A
A\\}, N _‘_5
T I \
/{... P JDu.,.ﬂI?. ,.IJ_‘\\
" jf.-m”“.....ﬂu “ I\.\\lm
——— B Sy r
B e "xw__v

oy
\—/ ﬁ_ )

N -

, m:“ Aﬂ Y
IR AN
N mm.. \
(@)~ \
\, s \ “m b L

o

/ -
P <t
g () A_v,, | ,“_.H\_

W 3
\‘L\bv fm"..m
A

..,
l!!l!l..,l i 4 \.Ill/
. ®
P T
S \ ﬁ.. -
3 ] \ \N__ \‘ - — \ \\\
\\\\\L( Lr._.__.. g _hhl./ H .....inv._ mun
et hln;.-. =_ - - P \
_ ,.. W N 7N M
y o ..l/ / /I‘ l—’ _f h
A < V A}. ) ,Yv ~ .ﬁ,.}ff}---..vrﬂ
e J- ._J. ,.v N _w_
W &),
74
\\“I”,I/ \\\ \\\-\
=)
7N
ey )
| _.hU
L)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 326,006 & Up
Transmission Controls Serial Number 359,001 And Above

Page 75 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x .56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 1D x 2.0 Lg
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1.0 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



